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Appendix No. 2 o test report 588/8-2011

Initial Type Testing Certificate
pertinent to Standard EN 14351-1+A1

Ne 588/B — 2011

Laboratorium Techniki Budowlane] used the calculation method, in accordance with Standard EN 150
1007712006 and EN ISO 10077-2:2003, to define the thermal insulation of the windows
FHERMAX 2 ULTRA sysiem described in test report 588/B-201 1, manufactured by:
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“The results of the examination refer only to the tested
sample and the test comnditions
The parsmeters for other objects should be declared
in compliance with the provisions specified in standard
EM 14351-1+A1
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